
Bill Jennings
California Sportfishing Protection Alliance
3536 Rainier Avenue
Stockton, CA 95204
Tel: 209-464-5067
Fax: 209-464-1028
E-mail: deltakeep@aol.com

Mike Jackson
Law Office of Mike Jackson
P.O. Box 207
429 W. Main Street
Quincy, CA 95971
Tel: 530-283-1007   VIA: Electronic Submission
Fax: 530-283-0712            Hardcopy to Follow
E-mail: mjatty@sbcglobal.net

Andrew Packard
Law Office of Andrew Packard
319 Pleasant Street
Petaluma, CA 94952
Tel: 707-763-7227
Fax: 707-763-9227
E-mail: andrew@packardlawoffices.com

For Petitioner California Sportfishing Protection Alliance

BEFORE THE STATE WATER RESOURCES CONTROL BOARD

PETITION FOR REVIEW

Pursuant to Section 13320 of California Water Code and Section 2050 of Title 23
[...]
D. Receiving Water Monitoring...................................................................................... 52


1. Surface Water.......................................................................................................... 52
2. Groundwater............................................................................................................ 53


E. Other Monitoring Requirements................................................................................ 53







CITY OF RIO VISTA ORDER NO. R5-2008-0108 
BEACH WASTEWATER TREATMENT FACILITY NPDES NO. CA0079588 


VII. Rationale for Provisions................................................................................................... 53
A. Standard Provisions.................................................................................................. 53
B. Special Provisions..................................................................................................... 54


1. Reopener Provisions ............................................................................................... 54
2. Special Studies and Additional Monitoring Requirements ....................................... 55
3. Best Management Practices and Pollution Prevention ............................................ 58
4. Construction, Operation, and Maintenance Specifications ...................................... 58
5. Special Provisions for Municipal Facilities ............................................................... 58
6. Other Special Provisions ......................................................................................... 59
7. Compliance Schedules............................................................................................ 59


VIII. Public Participation .......................................................................................................... 59
A. Notification of Interested Parties ............................................................................... 59
B. Written Comments .................................................................................................... 60
C. Public Hearing .......................................................................................................... 60
D. Waste Discharge Requirements Petitions................................................................. 60
E. Information and Copying........................................................................................... 61
F. Register of Interested Persons ................................................................................. 61
G. Additional Information ............................................................................................... 61


 
List of Tables 


 
Table F-1.  Facility Information .................................................................................................. 1
Table F-2.  Historic Effluent Limitations and Monitoring Data .................................................... 3
Table F-3.  Historic Interim Effluent Limitations and Monitoring Data ........................................ 4
Table F-4.  Summary of Technology-based Effluent Limitations ............................................. 11
Table F-5.  Salinity Water Quality Criteria/Objectives & Plant Effluent Data............................ 32
Table F-6.  Basin Plan Water Quality Objectives for EC.......................................................... 33
Table F-7. Historical Compliance with EC objectives at Emmaton .......................................... 33
Table F-8.  WQBEL Calculations for Aluminium...................................................................... 38
Table F-9.  WQBEL Calculations for Ammonia........................................................................ 38
Table F-10.  WQBEL Calculations for Copper ......................................................................... 39
Table F-11.  WQBEL Calculations for Dibromochloromethane................................................ 39
Table F-12.  WQBEL Calculations for Dichlorobromomethane................................................ 39
Table F-13.  WQBEL Calculations for Lead............................................................................. 40
Table F-14.  Summary of Water Quality-based Effluent Limitations ........................................ 40
Table F-15.  Chronic Toxicity Exceedances ............................................................................ 42
Table F-16.  Summary of Final Effluent Limitations ................................................................. 45
Table F-17.  Performance-based Effluent Limitation Calculation Summary............................. 47
 







CITY OF RIO VISTA ORDER NO. R5-2008-0108 
BEACH  WASTEWATER TREATMENT FACILITY NPDES NO. CA0079588 


 


ATTACHMENT F – FACT SHEET 
 
As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 
 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 
 
I. PERMIT INFORMATION 


 
The following table summarizes administrative information related to the facility. 


 
 Table F-1.  Facility Information 


WDID
Discharger City of Rio Vista 
Name of Facility City of Rio Vista Beach Wastewater Treatment Facility 


1000 Beach Drive 
Rio Vista, CA 94571 Facility Address 
Solano County 


Facility Contact, Title 
and Phone Project Manager, 707-374-2633 


Authorized Person to 
Sign and Submit 
Reports


Public Works Director, 707-374-6451 


Mailing Address One Main Street, Rio Vista, CA 94571 
Billing Address Same as Mailing Address 
Type of Facility POTW 
Major or Minor Facility Minor 
Threat to Water Quality 2 
Complexity B 
Pretreatment Program N 
Reclamation
Requirements NA  


Facility Permitted Flow Average daily discharge flow of 0.65 million gallons per day (mgd) 
Facility Design Flow Average daily discharge flow of 0.65 mgd 
Watershed Sacramento River 
Receiving Water Sacramento River 
Receiving Water Type Sacramento-San Joaquin Delta 


 
A. Veolia Water Company is the operator of the City of Rio Vista Beach Wastewater 


Treatment Facility (hereinafter referred to as Facility), which is owned by the City of Rio 
Vista. The U.S. Army Corps of Engineers owns the property at 1000 Beach Drive and 


Attachment F – Fact Sheet F-1







CITY OF RIO VISTA ORDER NO. R5-2008-0108 
BEACH  WASTEWATER TREATMENT FACILITY NPDES NO. CA0079588 


 


has granted the City of Rio Vista a right of way in order to operate and maintain its 
sewage treatment and pumping facility on this property.  


 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein.


 
B. The Facility discharges secondary level treated wastewater to the Sacramento River 


within the Sacramento-San Joaquin Delta, a water of the United States, and is currently 
regulated by Order No. 5-01-178 which was adopted on 14 June 2001 and expired on 1 
June 2006.  The terms and conditions of the current Order have been automatically 
continued and remain in effect until new Waste Discharge Requirements (WDRs) and 
National Pollutant Discharge Elimination System (NPDES) permit are adopted pursuant 
to this Order. 


 
C. The Discharger filed a report of waste discharge and submitted an application for 


renewal of its WDRs and NPDES permit on 13 March 2006.
  
II. FACILITY DESCRIPTION 
 


The City of Rio Vista Beach Wastewater Treatment Facility provides sewerage service for 
the City of Rio Vista community and serves a population of approximately 4,500 people.  
The Facility design average daily discharge flow capacity is 0.65 million gallons per day 
(mgd).  


 
A. Description of Wastewater and Biosolids Treatment or Controls 


 
The treatment system at the Facility consists of bar screening and grit removal, two 
primary clarifiers, two activated sludge reactors, two secondary clarifiers, and 
chlorination/dechlorination.  Sludge is dewatered using a dry-vac treatment process 
(plate and frame press using chemical treatment and heat to produce a Class “A” 
biosolids) and has the ability to also use lined drying beds.  The dried biosolids are 
disposed offsite at local agricultural sites or to a local landfill.  The Facility average daily 
discharge treatment capacity is 0.65 mgd and the peak wet weather design flow 
(PWWF) is 2.3 mgd. Effluent flow monitoring data during the previous permit term 
recorded the highest wet weather daily flow of 1.42 mgd. 
 


B. Discharge Points and Receiving Waters 
 


1. The Facility is located in Section 31, T4N, R3E, MDB&M, as shown in Attachment B, 
a part of this Order. 


2. Treated municipal wastewater is discharged 77 feet offshore at Discharge Point No. 
001 to the Sacramento River, a water of the United States, at a point latitude 38o 08’ 
31” N and longitude 121o 41’ 34” W.  


Attachment F – Fact Sheet F-2







CITY OF RIO VISTA ORDER NO. R5-2008-0108 
BEACH  WASTEWATER TREATMENT FACILITY NPDES NO. CA0079588 


 


C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data  


Effluent limitations contained in the existing Order for discharges from Discharge Point 
No. 001 (Monitoring Location EFF-001) from the term of the previous Order are 
summarized below: 
 
1. The effluent could not exceed the following final effluent limits: 


 
Table F-2.  Historic Effluent Limitations and Monitoring Data 


Effluent Limitation Effluent Monitoring Data 
(August 2001- August 2006) 


Parameter Units Average 
Monthly 


Average 
Weekly 


Maximum
Daily 


Highest 
Average 
Monthly 


Discharge 


Highest 
Average 
Weekly 


Discharge 


Highest 
Daily 


Discharge 


mg/L 30 45 60 34 97 97 


lbs/day2 163 244 326 128 421 421 


lbs/day3 575 863 1,151 129 319 319 


Biochemical 
Oxygen 
Demand, 5-
day @20°C 
(BOD5)1 % 


removal 85 -- -- 84 -- -- 


mg/L 30 45 60 84 159 300 
lbs/day2 163 244 326 343 644 1,213 
lbs/day3 575 863 1,151 100 193 193 


Total 
Suspended 
Solids (TSS)1 % 


removal 85 -- -- 33 -- -- 


Total 
Coliform 


MPN/ 
100 mL 


Monthly Median of 23 500 Maximum Monthly Median 
of 1260 1,600 


Settleable 
Solids ml/L 0.1 -- 0.2 1.48 -- 45 


mg/L 0.01 -- 0.02 6.4 -- 10 
lbs/day2 0.054 -- 0.109 NA -- NA Chlorine 


Residual 
lbs/day3 0.192 -- 0.384 NA -- NA 


mg/L 10 -- 15 1.1 -- 1.1 
lbs/day2 55 -- 82 ND -- ND Oil and 


Grease 
lbs/day3 192 -- 288 5.4 -- 5.4 


mg/L 6.36 -- 12.8 20 -- 20 
lbs/day2 34.5 -- 69.4 63 -- 63 Arsenic 
lbs/day3 122 -- 246 69 -- 69 


pH SU 6.5-8.5 5.9-8.5 


Flow6 mgd 0.65 -- -- 0.63 -- -- 
Acute 
Toxicity 


% 
survival 


7 Minimum of 75 


μg/L -- -- ND4 -- -- ND4 Persistent 
Chlorinated 
Hydrocarbon 
Pesticides5 


lbs/day2,


3 -- -- ND -- -- ND 


NA= Not available. 


Attachment F – Fact Sheet F-3







CITY OF RIO VISTA ORDER NO. R5-2008-0108 
BEACH  WASTEWATER TREATMENT FACILITY NPDES NO. CA0079588 


 


ND= Reported as non-detect. 
1 To be ascertained by a 24-hour composite. 
2 Based upon a design treatment capacity of 0.65 mgd (applicable May-October). 
3 Based upon a design peak wet weather flow capacity of 2.3 mgd (applicable November-April). 
4 Each persistent chlorinated hydrocarbon pesticide shall be ND (non-detectable). The Discharger shall use USEPA 


standard analytical techniques that have the lowest practical level for the persistent chlorinated hydrocarbon pesticides 
with a minimum acceptable reporting level as indicated in Appendix 4 of the SIP. Persistent chlorinated hydrocarbon 
pesticides include alpha BHC, aldrin, alpha endosulfan, beta endosulfan, beta BHC, gamma BHC (lindane), delta BHC, 
4,4’-DDD, 4,4’-DDE, 4,4’-DDT, chlordane, dieldrin, endrin, endrin aldehyde, endosulfan sulfate, heptachlor, heptachlor 
epoxide, and toxaphene. 


5 Full compliance with this limitation is not required until 1 June 2006. 
6 The average dry weather (May through October) flow. 
7 Survival of aquatic organisms in 96-hour bioassays of undiluted waste shall be no less than: 


• Minimum for any one bioassay------------------------------------70% 
• Median for any three or more consecutive bioassays-------90%. 


 


 
2. The following effluent limitations were in effect as interim limitations until a 


dilution/mixing zone study was completed and final limits established. 


Table F-3.  Historic Interim Effluent Limitations and Monitoring Data 
Effluent Limitation Monitoring Data 


August 2001 – August 2006 
Parameter Units


Average 
Monthly 


Average 
Weekly 


Maximum
Daily 


Highest 
Average 
Monthly 


Discharge 


Highest 
Average 
Weekly 


Discharge 


Highest 
Daily 


Discharge 


μg/L -- -- 1,053 -- -- 100 
lbs/day1 -- -- 5.7 -- -- 2.4 Aluminum 
lbs/day2 -- -- 20.2 -- -- 7.8 
mg N/L -- -- 89.3 -- -- 30 


lbs/day 1 -- -- 484 -- -- 69 Ammonia 
as N 


lbs/day2 -- -- 1,713 -- -- 168 
1 Based upon a design treatment capacity of 0.65 mgd (applicable May-October). 
2 Based upon a design peak wet weather flow capacity of 2.3 mgd (applicable November-April). 


 
D. Compliance Summary 


The following compliance summary applies to the Facility during the term of Order No. 
5-01-178 (NPDES Permit No. CA0079588).  
 
1. Administrative Civil Liability (ACL) Order No. R5-01-185 assessed mandatory 


penalties for violations of Waste Discharge Requirements Order No. 5-01-178 in the 
amount of $30,000.  The ACL Order allowed the City to complete a project to 
achieve full compliance with the permit by 14 December 2006 in lieu of paying the 
penalty. 


 
Further review indicated that the plant expansion was designed to correct the 
violations which resulted in mandatory penalties, and that the expansion was 
completed in August 2001. 
 
On 12 December 2001, a site visit was conducted to review plant operations after 
completion of the expansion, and to evaluate compliance with the current Waste 


Attachment F – Fact Sheet F-4







CITY OF RIO VISTA ORDER NO. R5-2008-0108 
BEACH  WASTEWATER TREATMENT FACILITY NPDES NO. CA0079588 


 


Discharge Requirements. At the time of the inspection the Facility was found to be 
operating improperly. As a result a Notice of Violation was issued on 3 January 
2002. In response to the Notice of Violation, the Facility submitted a Summary 
Report on 1 February 2002 detailing corrective measures taken.  


2. Based on data contained in self-monitoring reports from July 2001 through 
September 2006, the Facility exceeded total coliform effluent limitations numerous 
times.  The highest recorded exceedance for total coliform monthly median was 
1260 MPN/100 mL (the monthly median limitation was 23 MPN/100 mL), and 
several times the highest recorded daily maximum for total coliform was reported as 
>1600 MPN/100 mL (the daily maximum limitation was 500 MPN/100 mL).  


 
E. Planned Changes  


 
According to a letter to the Regional Water Board from Mr. Brent Salmi of the City of Rio 
Vista on 13 March 2006 regarding Rio Vista Main WWTF NPDES Permit Renewal 
Forms, the City is considering whether it can implement either of the following two long-
term plans: 
 
1. Redirect the Facility influent flow to the new Northwest Wastewater Treatment 


Facility (WWTF) site and discharge effluent to the Sacramento River at that location. 
 
2. Add effluent filters to the existing Facility, and begin the process of attempting to 


stabilize the Facility site to reduce the risk of site liquefaction in the event of a major 